Phoenix LT4 Lane Machine Operation, Maintenance, and Parts Manual

294-116-105 - Cleaner Tank & Bracket Assembly

NUMBER DESCRIPTION

01-089 RIVET, 1/8 DIA X 3/8 LG, ALUMINUM

02-539 CABLE MOUNTING BLOCK, 3/4 X 3/4

294-115-072 | STEM ADAPTER, 3/8 MPT X 3/8

294-115-073 | UNION ELBOW, 3/8 X 3/8

294-115-092 | CLEANER TANK CAP

294-115-525 | CLEANER SUPPLY TANK

294-115-638 | CLEANER TANK ASM (INCLUDES 2,3,4 & 5)

294-116-106 | STANDOFF, CLEANER TANK

294-116-112 | CLEANER TANK SUPPORT BRACKET

801-749-081 | SCREW, FLANGE HEAD HEX, 1/4-20 X 1/2

809-849-125 | SCREW, HEX, 1/4-20 X 3/4

945-056-122 | WASHER, FLAT, 1/4
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951-148-008 | WASHER, SPLIT LOCK, 1/4
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